Welcome,
My Cart
0 item(s)
...
Contact Us
866.243.2721

product name

Agway by MTD 216-412-019 (82-1021) (1986) Tiller

Model: 216-412-019 (82-1021) (1986)

Save
Part Not Listed?Part Not Listed?

product name

Chain Case Assembly

...
...
1
Bearing .62" I.D. x 1.38" O.D. x .437" Thk. MTD-941-0155

...
2
Chain Case R.H. Half MTD-15384

...
3
Input Shaft .62" Dia. MTD-738-0379

...
4
Sq. Key 3/16" x 3/16" x .75" Lg. MTD-714-0122

...
5
Spacer .637" I.D. x .781" O.D. x.85" Lg. MTD-750-0379

...
6
Sprocket 9 Tooth x .62" Shaft MTD-717-0210

...
7
Spacer .637" I.D. x .781" O.D. x 1.44" Lg. MTD-750-0378

...
8
Tine Shaft Ass'y. MTD-14889

...
9
FLAT WASHER 1.25 ID x 2.0 OD x .060 MTD-736-0246

...
10
Flange Bearing 1.25" I.D. MTD-741-0381

...
11
Gasket Housing MTD-921-0163

...
12
Chain Case L.H. Half MTD-15383

...
13
Bearing Housing MTD-05034A

...
14
L-Wash. 1/4" I.D. MTD-936-0329

...
15
Hex Nut 1/4-28 Thd. MTD-712-0138

...
16
Seal 1.25" I.D. MTD-721-0192

...
17
Bell-Wash. .400" I.D. x 1.13" O.D. MTD-936-0219

...
18
L-Wash. 3/8" I.D. MTD-736-0169

...
19
Hex Cent. L-Nut 3/8-24 Thd. MTD-712-0214

...
20
Shift Yoke Ass'y.-L.H. MTD-04859

...
xx
Shift Yoke Ass'y.-R.H. (Not Shown) MTD-04858

...
21
Gasket-Shift Housing MTD-721-0162

...
22
DETENT BALL .250 MTD-741-0862

...
23
DETENT SHAFT SPRING MTD-932-05125

...
24
Shift Housing-L.H. MTD-719-0237

...
xx
Shift Housing-R.H. (Not Shown) MTD-719-0238

...
25
Hex Wash. Hd. Scr. 5/16-18 x .75" MTD-710-1260A

...
27
Clutch Dog MTD-717-0382

...
28
Clutch Dog Driver MTD-717-0382

...
29
Seal 1.0" I.D. x 1.38" O.D. MTD-921-0102

...
30
Hex Nut 1/4-28 Thd.* MTD-712-0138

...
31
L-Wash. 1/4" I.D. MTD-936-0329

...
32
Flange Brg. 1.0O" I.D. MTD-741-0229

...
33
Sprocket Brg. Sleeve Ass'y. MTD-14746

...
34
#50 Chain-5/8" Pitch x 50 Links-Endless MTD-713-0313

...
35
Stepped Spacer 1.0" l.p. x 1.75" O.D. MTD-750-0352

...
36
Clutch Shaft Ass'y. MTD-04823

...
37
#420 Chain 1/2" Pitch x 58 Links Endless MTD-913-0250

...
39
Gear Bearing-Sleeve Ass'y. MTD-717-0512

...
40
Spacer 1.25" I.D. x 2.0" O.D. x .68" Lg. MTD-750-0563

...
41
Sprocket and Gear Ass'y. MTD-717-0511

...
42
Flange Brg. .628" I.D. x 753n O.D. MTD-748-0184

...
43
Hub Sleeve 88" I.D. x .625" O.D. MTD-750-0374

...
44
Flange Brg. 1.00" I.D. x 1.188" O.D. MTD-741-0189

...
45
Fl-Wash. 1.00" I.D. x 1.62" O.D. MTD-936-0259

...
46
Axle Shaft Ass'y. MTD-04835

...
47
#420 CHAIN 1/2 PITCH MTD-913-0312

...
48
Spacer 1.0" I.D. x 2. 0" O.D. MTD-750-0314

...
49
Hex Bolt 1/4-28 x 50" Lg. MTD-910-0195

...
50
Bell-Wash. .400" I.D. x 1.13" O.D. MTD-936-0219

...
51
Hex Bolt 3/8-24 x 2.75" Lg.* MTD-710-0629

...
52
Fl-Wash. 5/16" I.D. MTD-736-0159

...
53
Lock Wash. 5/16" I.D. MTD-936-0119

...
54
Hex L-Bolt 5/16-24 x .75" Lg. MTD-710-0627

...
56
Cap Plug .250" Dia. MTD-721-0165

...
57
Sq. Key 8/16" x 2.0" Lg. MTD-714-0139

Parts01

...
...
1
Hex Bolt 1/4-20 x 1.75" Lg. MTD-710-0136

...
2
Handle-R.H. MTD-749-0268


...
4
Hex L-Nut 1/4-20 Thd MTD-912-0107

...
5
Clutch Grip MTD-14844

...
6
Handle Panel Ass'y. MTD-04831

...
7
Handle-L. H . MTD-749-0269

...
8
Clutch Handle Ass'y. MTD-04810

...
9
Inter. Cotter Pin MTD-714-0149B

...
10
Belleville Wash. .38" I.D. MTD-736-0105

...
11
Compression Spring .88" O.D. x .81 " Lg. MTD-732-0193

...
12
Hex Cent. L-Nut 3/8-24 Thd. MTD-712-0214

...
13
Gear Shift Rod MTD-747-0278

...
14
Pivot Horn Ass'y. MTD-14734

...
15
FLAT WASHER MTD-736-0290

...
16
Cotter Pin 1/8" Dia. x .75" MTD-714-0474

...
17
Tine Shield Ass'y. MTD-15381

...
18
Hex Bolt 3/8-16 x 1.5" Lg. MTD-710-0344

...
19
Spacer .38 I.D. x .50 O.D. x .18 Lg. MTD-750-0527

...
20
Spacer .38" I.D. x .50" O.D. x .18" Lg. MTD-950-0528

...
21
Depth Bar Handle Ass'y. w/ Knob MTD-14843

...
22

...
23
Hex Nut 3/8-16 Thd. MTD-712-0798

...
24
Hex Ins. L-Nut 3/8-16 Thd. MTD-712-0130

...
25
Fl-Wash. .38 I.D. x 1.50 O.D. x . 1 3 MTD-736-0227

...
26
Hex Nut 3/8-16 Thd. MTD-712-0798

...
27
Spring-Depth Bar MTD-732-0416

...
28
Hex Ins. L-Nut 3/8-16 Thd. MTD-712-0130

...
29
Hinge Rod MTD-747-0252

...
30
Tine Shield Hinge Flap Ass'y. MTD-04804

...
31
Side Cover Tine Shield-L.H. MTD-15389

...
xx
Side Cover Tine Shield-R.H. (Not Shown) MTD-15388

...
32
Depth/Drag Bar Ass'y. MTD-14731

...
33
Hex Bolt 3/8-16 x 1.75" Lg. MTD-710-0347

...
34
Screw, 5/16-18 x .625 MTD-710-0604A

...
xx
Speed Nut MTD-712-0292

...
35
Hex Bolt 3/8-24 x 3.0" Lg. MTD-710-0830

...
36
L-Wash. 3/8" I.D. MTD-736-0169

...
37
Hex Wash. Hd. Self-Tap Scr. MTD-710-0623

...
38
Shld. Bolt .5" Dia. MTD-938-0258

...
39
Control Bracket MTD-04841

...
40
Hex Ins. L-Nut 3/8-24 Thd. MTD-712-0116

...
41
L-Wash. 3/8" I.D. MTD-736-0169

...
42
L-Wash. 3/8" I.D. MTD-736-0169

...
43
Belleville Wash. MTD-736-0105

...
44
Hex Wash. Hd. Self-Tap Scr. MTD-710-0623

...
45
Hex Nut 3/8-24 Thd.* MTD-712-0241

...
46
L-Wash. 3/8" I.D. MTD-736-0169

...
47
Clevis Pin .375" Dia. x 1.88" MTD-711-0679A

...
48
Tine Adapter Ass'y. MTD-15295

...
49
L.H. Tine Ass'y. Comp. MTD-15387

...
xx
R.H. Tine Ass'y. Comp. (Not Shown) MTD-15386

...
50
Hex Bolt 3/8-24 x 1.25" Lg. MTD-710-0192

...
51
L-Wash. 3/8" I.D.* MTD-736-0169

...
52
Hex Nut 3/8-24 Thd. MTD-712-0241

...
53
Tine - R.H. MTD-742-0244-0637

...
54
Tine-L.H. MTD-742-0243

...
55
Inter. Cotter Pin MTD-714-0149B

...
56
Chain Case Ass'y. Comp. MTD-15385

...
57
HEX NUT 5/16-18 MTD-712-3010

...
58
Lock Wash. 5/16" I.D. MTD-936-0119

...
59
Handle Positioner Ass'y. MTD-14744

...
60
Hex Ins. L-Nut 3/8-16 Thd. MTD-712-0130

...
61
Lock Wash. 5/16" I.D. MTD-936-0119

...
62
Hex Wash. Hd. Scr. 5/16-18 x .75" MTD-710-1260A

...
63
Ball Joint MTD-923-0156

...
64
Lower Handle Control Rod MTD-747-0254

...
65
Hex Cent. L.-Nut 5/16-18 Thd. MTD-912-0158

...
66
Pivot Handle Brg. MTD-748-0516

...
67
Pivot Handle Link MTD-04819

...
68
Bushing, Shoulder, .320 ID x .135 MTD-936-0289

...
69
HEX NUT 5/16-18 MTD-712-3010

...
70
Lock Wash. 5/16" I.D. MTD-936-0119

...
71
SHOULDER SCREW .498 DIA x .340 MTD-738-0143

...
72
Belleville Wash. .505" I.D. x 1.00" O.D. MTD-736-0253

...
73
Cotter Pin 1/8" Dia. x .75" MTD-714-0474

...
74
Compression Spring MTD-732-0132

...
75
Locking Pin MTD-711-0663

...
76
Hex Ins. L-Nut 5/8-16 Thd. MTD-712-0221

...
77
Hex Top L-Nut 3/8-16 Thd. MTD-712-0181

...
78
Pivot Brkt. Ass'y. MTD-04812

...
79
Sleeve Brg. .50" I.D. x .62" O.D. x 1.12" Lg. MTD-748-0150

...
80
Fl-Wash. .50" I.D. x 1.00" O.D. x .090 MTD-736-0192

...
81
Handle Mtg. Brlst. Ass'y. MTD-04792

...
82
Carriage Bolt 5/16-18 x 1.75" MTD-710-0458

...
83
Handle Lock Rod MTD-747-0255

...
84
Throttle Control Box Ass'y. MTD-831-0823A

...
85
Hex Bolt 5/16-18 x .75" Lg. MTD-710-0118

...
86
Throttle Control Wire MTD-946-0502

...
87
Hex Jam Nut 3/8-24 Thd. MTD-712-0711

...
88
Side Shield MTD-15390

...
89
Bell-Wash. MTD-736-0170

...
90
HEX NUT 5/16-18 MTD-712-3010

...
91
Fl-Wash. 1/4" I.D. MTD-736-0173

...
92
Hex Bolt 3/8-24 x .75" Lg. MTD-710-0191

...
93
Truss Mach. AB-Tap Scr. #10 x .5" Lg. MTD-710-0779A

Parts02

...
...
1

...
2
Hex L-Bolt 5/16-24 x 1.5" Lg. MTD-710-0876

...
3
Lock Wash. 5/16" I.D. MTD-936-0119

...
4
Fl-Wash. 5/16" I.D. x 1.125" O.D. MTD-736-0231

...
5
Friction Disc Ass'y. MTD-15727

...
6
Hex Bolt 3/8-24 x 1.25" Lg. MTD-710-0191

...
7
Friction Pad MTD-761-0189

...
8
Shoulder Spacer, .380 ID MTD-738-0372B

...
9
Idler Bracket MTD-14740

...
10
Fl-Idler 2.75" Dia. MTD-756-0225

...
11
Variable Speed Ass'y. MTD-717-0343

...
12
Hex Ins. L-Nut 3/8-16 Thd. MTD-712-0130

...
13
V-Belt 5/8" x 27.0" Lg. MTD-954-0220

...
14
Sq. Key 1/4" x 1.50" Lg. MTD-714-0118

...
15
Cable Tie MTD-726-0230

...
16
Gas Tank MTD-751-0225

...
17
Engine MTD-NA

...
18
Hex Bolt 5/16-18 x 1.75" Lg. MTD-710-3180

...
19
Belt Cover Support Ass'y. MTD-14826

...
20
Internal L-Wash. 1/2" I.D. MTD-736-0114

...
21
HEX SCREW 1/2/20 x .75 SPEC MTD-710-0121

...
22
Engine Pulley Ass'y. MTD-756-0296

...
23
Friction Wheel Ass'y. MTD-05080AP

...
24

...
25
Lock Wash. 5/16" I.D. MTD-936-0119

...
26
Hex Bolt 5/16-18 x .50" Lg. MTD-710-3039

...
28
Bearing .62" I.D. x 1.38" O.D. x .437" Thk. MTD-941-0155

...
29
Bearing Housing MTD-05034A

...
30
L-Wash. 1/4" I.D. MTD-936-0329

...
31
Hex Nut 1/4-28 Thd. MTD-712-0138

...
32
Hex Ins. L-Nut 1/4-20 Thd. MTD-712-0324

...
33
Variable Speed Brkt. Ass'y. MTD-04837

...
34
Hex Bolt 1/4-20 x 1.25" Lg. MTD-710-0106

...
35
Shld. Bolt 1/2" Dia. x .25" Lg. MTD-738-0380

...
36
Cotter Pin 1/8" Dia. x 1.0" Lg.* MTD-714-0115

...
37
Fl-Wash. .686" I.D. x 1.25" O.D. MTD-736-0237

...
38
Frame Ass'y. MTD-14741

...
39
Lock Wash. 5/16" I.D. MTD-936-0119

...
40
HEX NUT 5/16-18 MTD-712-3010

...
41
Hex Cent. L-Nut 3/8-24 Thd. MTD-712-0214

...
42

...
43
Fl-Wash. .50" I.D. x 1.0" O.D MTD-736-0326

...
44

...
45
L-Wash. 3/8" I.D. MTD-736-0169

...
46
Weight Mtg. Brkt. MTD-04860

...
47
Hex Bolt 1/2-13 x 4.50" Lg.* MTD-710-1807

...
48
Hex Bolt 3/8-24 x 1" Lg. MTD-710-1039

...
49
Hex Ins. L-Nut 3/8-16 Thd. MTD-712-0130

...
50
L-Wash. 1/4" I.D. MTD-936-0329

...
51
Hex Cent. L-Nut 1/4-28 Thd. MTD-712-0138

...
52
Ext. Spring .62" O.D. x 6.12" MTD-932-0384

...
53
Belleville Wash. 3/8" I.D. (The chain case MUST be assembled to the frame as illustrated. See diagram note.) MTD-736-0105

...
54
L-Wash. 3/8" I.D.* (The chain case MUST be assembled to the frame as illustrated. See diagram note.) MTD-736-0169

...
55
Hex Self-Tap Scr. 3/8-16 x .75" Lg. MTD-710-0623

...
56
Wheel Ass'y. Comp.-R.H. MTD-734-0806

...
xx
Wheel Ass'y. Comp.-L.H. (Not Shown) MTD-734-0807

...
57
Hex Bolt 3/8-24 x 1.25n Lg.* MTD-710-0191

...
58
Hex Ins. L-Nut 3/8-24 Thd. MTD-712-0116

...
59
Chain Case Ass'y. Comp. (The chain case MUST be assembled to the frame as illustrated. See diagram note.) MTD-15385

...
60
Lock Wash. 5/16" I.D. MTD-936-0119

...
61
Hex Wash. Hd. Scr. 5/16-18 x .75" MTD-710-1260A

...
62
Headed Spiral Pin 3/16 x 13/16" Lg. MTD-715-0139

...
63
Engagement Lever MTD-747-0265

...

...
65
DETENT BALL .250 MTD-741-0862

...
66
DETENT SHAFT SPRING MTD-932-05125

...
67
Shift Housing-R.H. MTD-719-0238

...
xx
Shift Housing-L.H. (Not Shown) MTD-719-0237

...
68
Gasket-Shift Housing MTD-721-0162

...
69
Shift Yoke Ass'y.-R . H . MTD-04858

...
xx
Shift Yoke Ass'y.-L.H. (Not Shown) MTD-04859

...
70
Clutch Dog MTD-717-0383

...
71
Clutch Dog Driver MTD-717-0382

...
72
Control Brkt. MTD-04841

...
73
Bearing (Incl. w/Ref. 76) MTD-741-0197

...
74
Shroud Belt Cover MTD-15287

...
75
Hex Bolt 7/16-20 x 1.00" Lg. MTD-710-0314

...
76
L-Wash. 7/16" I.D. MTD-736-0171

...
77
Fl-Wash. .438" I.D. x 1.37" O.D. MTD-936-0319

...
78
Friction Disc MTD-04836

...
79
Hex Bolt 1/4-28 x .Son Lg. MTD-710-0230

...
80
L-Wash. 1/4" I.D. MTD-936-0329

...
81
"V"-Belt 5/8" x 51' Lg. MTD-754-0268

...
82
L-Wash. 3/8" I.D.* MTD-736-0169

...
83
Hex Bolt 3/8" x 1.50" Lg.* MTD-710-0344

...
84
Input Pulley-Chain Case MTD-756-0410

...
85
Hex Bolt 1/4-28 x 50" Lg. MTD-910-0195

...
86
Hex Wash. Hd. Self-Tap Scr. MTD-710-0599

...
87
Fl-Wash. 1/4" I.D. MTD-736-0173

...
88
Tank Mounting Brkt. MTD-15290

...
89
Hex Bolt 5/16-18 x .75'1 Lg.* MTD-710-0118

...
90
Lock Wash. 5/16" I.D. MTD-936-0119

...
91

...
92
Fuel Shut-Off Valve with Screen MTD-951-0171

...
93
Clamp Gas Line MTD-723-0157

...
94

...
95

...
96
Floating Disc MTD-748-0296

...
97
Spring Bell-Wash. MTD-736-0352

...
98
Hex Jam Nut 1.0-14 MTD-712-0331
...
...
...
Processing